Dosko Chipper/Mulcher 2022-20HE (2963030)

2022-20HE

Mouse over Zoom

Item Part No. Description Qty
1 785048 Side Hopper 1
2 82020 5/16"-18 Nyloc Nut 6
3 82021 5/16" Flat Washer, USS 7
4 82016 5/16"-18 x 1" HHSF Bolt 5
5 785107 Hopper Flap 1
6 82329 1/2" x 1-1/4" HHCS 2
7 82038 1/2" Flat Washer, SAE 2 2
8 82037 1/2"-13 Nyloc Nut 4
9 82363 1/2"-13 x 1-1/2" FSHC Screw 6
10 790005 Mulcher Knife 2
11 82249 1/2"-13 Lock Nut, Class C 11
12 82373 1-1/4", .390" Washer 16
13 82372 3/8"-24 x 1" Bolt, Gr. 5 16
14 788309 Flail 16
15 783543 Dosko Decal 2
16 785109 Flywheel 1
17 82326 3/8"-16 x 9" HHCS 5
18 785755 3/8" Fuel Line 6 ft.
19 781922 Carbon Canister 1
20 82308 M6-1 x 12mm HHCS 2
21 777345 1/4" Fuel Line 3.5 ft.
22 783212 1/4" MPT x 1/4" HB Elbow 1
23 784769 Sealed Fuel Cap 1
24 777340 1/4" MPT x 1/4" Hose Barb 1
25 786021 Fuel Tank 1
26 82315 1/4"-20 x 1" Carriage Bolt 2
27 785692 Muffler 1
28 785803 Honda GX630 1
785411 Air Cleaner 1
29 785085 Mulcher Screen 1
30 82025 3/8"-16 x 1-3/4" HHSF Bolt 4
31 82026 3/8"-16 Ser. Flange Nut 4
32 82109 3/8"-16 x 3-1/4" HHCS 1
33 82028 3/8" Flat Washer, USS 17
34 1130 27" Chain w/ S Hook 2
35 38587 2" Coupler 1
36 82118 1/2"-13 x 3" HHSF Bolt 2
37 785019 Trailer Frame 1
38 783815 Black Vinyl Cap 1
39 82010 1/4"-20 x 1" HHSF Bolt 2
40 82096 5/16" x 3-1/2" HHSF Bolt 1
42 789741 Jack 1
44 785328 Torsion Axle 1
45 82288 5/8"-11 Flange Lock Nut 4
46 82286 5/8" Flat Washer, USS 4
47 82384 5/8"-11 x 4-1/2" HHCS 4
48 785032 Belt Guard Plate 1
49 785110 4 Groove Banded Belt 1
50 785113 4/3V 3.65 Sheave 1
51 784053 1-1/8" Bushing 1
52 82143 1/4" x 1-3/4" Shaft Key 1
53 785033 Belt Guard 1
54 82353 5/16"-18 x 3-3/4" HHCS 2
55 785112 1-1/2" Bushing 1
56 785111 4/3V 6.5 Sheave 1
57 37459 5/8" x 3" Pin 1
58 785064 Leg 1
59 82374 7/16"-14 x 1-1/2" Flat SHCS 8
60 785096 Anti-Wrap 1
61 785061 Bed Knife 1
62 82364 1/2"-20 x 1-1/4" HHCS 2
63 783716 4-bolt Flange Bearing 2
64 82365 7/16"-14 Lock Nut 8
65 789566 Tail Light Mount, Left 1
66 789565 Tail Light Mount, Right 1
67 789590 Trailer Light Kit 1
68 789552 Tail Light Cage 2
69 82071 1/4" x 1/2" Self Tappers 8
70 784049 3/8" x 3/8" x 2-1/4" Key 1
71 82327 1/2"-13 HHCS, Gr. 5 5
72 785114 Flywheel Shaft 1
73 777108 24" Battery Cable, Negative 1
74 32839 42" Battery Cable, Positive 1
75 780202 480x12 Tire 2
76 783840 Battery Box 1
77 82088 5/16"-18 x 3/4" Carriage Bolt 4
78 783818 Battery Box Top 1
79 82023 3/8"-16 x 1" HHSF Bolt 6
80 785055 Mulcher Cap 1
81 82375 1/2"-13 x 9" HHCS 1
82 785005 Top Hopper 1
83 785178 Rubber T-Handle Latch 1
84 82027 3/8"-16 Nyloc Nut 11
85 82019 5/16"-18 Ser. Flange Nut 2
87 82024 3/8"-16 x 1-1/4" Bolt, Gr. 5 6
88 82222 1/4"-20 Nyloc Nut 2
89 777834 1/4" Hose Clamp 2
Personal Protection Equipment (not shown):
n/a 174630 Reusable corded earplugs 1
174653 Face shield 1
174690 Safety eyewear 1
8503 Safety gloves 1

 

 Mouse over Zoom

 Item Part No. Description Qty
1 39259 CO Warning 1
2 785254 Engine Instructions 1
3 785266 Decal Kit Belt Entanglement Warning 1
4 Flying Debris Warning 2
5 Danger Amputation Hazard 1
6 Danger Infeed Hazard 3
7 Main Warning 1 of 2 1
8 Main Warning 2 of 2 1
9 Danger Discharge Screen 2
10 Side Feed Hopper 1
11 Top Feed Hopper 1
12 Fire Hazard Warning 1
13 39260 Hot Muffler 1

 

Accessories / Attachments

Kindling Cracker

Item# BR1000

If you need to create kindling for your campfire, wood stove or fireplace the Kindling Cracker is just what you need. It makes cutting kindling safer, quicker and easier!

ORDER ONLINE OR BY PHONE 410-692-5170